MAMETORA TILLER
MC-400 (a3s50L)
M C -500 (a500B)

IN="J") K~
PARTS LIST

i
/¥

XM MistkNatl

MAMETORA AGRIC MACHINERY CO., LTD.



TEHEVELT

1) HREXOHBANE, AEORNES - 2- VP EF - B8 - K
BE T ET,

(2) EXBMmOBRMIZZTT £ A,

(3) HBEARARII LT Z OMIESR S 2 EFEHEEVE T,
diflan XI2 2 OB AR U 3 &, HRIKT - F o
HORNIZZ D £,

(4) REACEMREXVRAIL 50T FHICHEERENET,

(5) WMREEFIZLD ZPBIRTELS. ZLL2BABHDET
D THIAE S L ILAD REEEOE T,

* NOTICE (Request for Customers)

(1) In placing an order for parts, be sure to specify the index
number in this list, name of items and the numler of parts.

(2) Return of ordered goods cannot be accepted.
(3) Be sure to use the standard parts listed herein as repair
parts.

Use of other marketed or similar goods often causes a
deterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand season,
earlier order are recommended.

(5) As in some cases forms and dimensions may be different
owing to remodelling or modifications, order parts upon
noting the model number.



= R

CONTENTS
Yey—i—
CHASSIS
£ ¥
SECTION NAME P&iE
FSvRZIYvary -2 BRF
A. TRANSMISSION CASE GROUP. .. it iieivereeniunssoenononcsasanncsasas 1
rSvRIvvary Fv MEFE
B. TRANSMISSION GEAR GROUP. . ...veireiirnoosnseoesoosnsacncnnasnansns 5
Yp=—Y—e 7Y — PR
C. CHASSIS & FENDER GROUP ... iieivrienronoencensancenocossssoaasaanss 9
Ny EIL MR '
D. HANDLE GROUP .. .vviriireneronesesanossasnsasssosannososssacaanss 13
avio—J BBk
E. CONTROL GROUP . iv it iesiieeeieansasosrosnssecsnanasosanassssassnas 17
IS e R MHNR=-Friars BR
F. ENGINE & BELT COVER TENSION GROUP ........ccivrinvencccnnnass e...19
i K MR
G. WHEEL GROUP ..................................................... 25
HtR& TR
H. ACCESSORY PARTS & TOOL GROUP. ..o iieiiceisnesaacssnasanansnnnss 27
[
ENGINE G350L-37 & NEW G500B-14
& ¥ -1
SECTION NAME PAGE
vy HF— VAFL
1. ENGINE BODY SYSTEM ... .iiririiiiteesannoonocaaneacsancsssssasns 30,52
] 9 K
2. CYLINDER HE HEAD VS EM e 32,53
9300 AT
3 CRANK SHAFT SYSTEM .......................................... 33,54
KWT e DL F VAT A
4, VALVE & CAM GEAR SHAFT SYSTEM i iiriiierranennnnnasoccnsncans 34,55
EZbveaxaoF4v¥y
5. PISTON & CONNECTING ROD SYSTEM .............................. 35,56
YA F A= RFAL
6. SIDE COVER SYSTEM ........................................... 37,57
V54KR4A= 2 VAT L
7. FLYWHEEL MAGNETO SYSTEM ..................................... 38,58
QYUY VAT A
8. COWLING SYSTEM ittt i it ereesensosanasanssssasonosenvans 40,59
HIF VAT
9. GOVERNOR SYSTEM ............................................. 42,60
10. CARBURETOR SYSTEM ........................................... 44,61
sU—F LT
11. AIR CLEANER SYSTEM .......................................... 46,62
12. MUFFLER SYSTEM .............................................. 48,63
yafn A%
13. RECOIL STARTER SYSTEM ....................................... 49,64
- b

14, TO0L R 50,65



A NIRRTy ar—XBE
. TRANSMISSION CASE GROUP

th»t@

‘ .

y 1\ /3




PS5 RA3Ivari— AR

TRANSMISSION CASE GROUP

RE®ES 3 - FES B & & R B =2 % E:3
NO. CODE NO PARTS NAME Q'TY REMARKS
Suvary -2z (R) .
A-1 M62 2109 000 CASE (R}, transmission 1
Iwvay -2 (L)
A-2 M62 2110 000 CASE (L), transmission 1
YI7H = Tx—7
A-3 M54 0311 000 FORK, shifter 1
YT7H— vy b
A-4 M54 0313 000 ROD, shifter 1
V7 — 9w b Y NeuFw
A-5 M07 0313 001 PACKING, shifter rod 2
v7H— ay b FY NF
A-6 M07 0314 000 SPRING, tightning shifter 2
AT 4 =N K=
A-7 9SB 2500 000 BALL, steel 5/16" 2
vy ey
A-8 9ST 0302 000 PIN, split 34x208 1
SE NG
A-9 9SW 1000 000 WASHER, spring 10¢ 2
+w b
A-10 9NT 1000 010 NUT, M10 P1.25 2
Y78 — T—h
A-11 M54 0312 001 ARM, shifter 1
Frrvy LoS— KR
A-12 M77 0313 000 BOSS, change lever 1
Fov b
A-13 9BT 0801 003 BOLT, M8x10% 2
0 Yyvs
A-14 90R 1200 001 "0" RING, pP-12 T302 1
F — N (=2
A-15 | OTP 0352 500 | PIN, taper 3.5¢x25% 1
Fwy bsi—
A-16 A90 6419 000 LEVER, change 1
g,y Fub
A-17 M54 0913 000 BOLT, 1lock 1
FrsY LN— =¥
A-18 M07 0918 000 GRIP, change lever 1
Fa VY N
A-19 M86 0911 000 GUIDE, change 1
I\Z
A-20 9SW 1000 003 WASHER spring 10¢ 1
F oy b
A-21 ONT 1000 003 NUT, M10 P1.5 1
N4 Ny Fv
A-22 M07 0118 000 PACKING, oil outlet 1
— A Ny &y
A-23 M62 0116 000 PACKING case 1
Fava &Y
A-24 M60 0116 000 PLUG, oil 1
Fov b
A-25 9BT 0601 400 BOLT, M6x144 21
A-26 9SW 0600 000 WASHER sprlng 64 21
+ v b
A-27 ONT 0600 000 NUT, M6 21




A.

FSAXwiair— AMBE

TRANSMISSION CASE GROUP

BHEES| 31— KE= 5 & % K ¥ B m =
NO. CODE NO. PARTS NAME Q'TY REMARKS
v b
A-28 | 9BT 0807 000 | BOLT, M8x70% 1
I v b
A-29 | ONT 0800 000 | NUT, M8 1
PR,
A-30 | 9SW 0800 000 | WASHER, spring 8¢ 1
ALK Ty -
A-31 | Me2 1022 000 | ROD' R %ide CTutc 1
BAR 55, .,
A-32 | M62 1023 000 | ROD L7 side oiutch 1
J5wF Padrh
A-33 | M62 1024 000 | JOINT, clutch 2
Ya4vh+ R
A-34 | M62 1025 000 | JOINT R 1
JaA4AvkF L
A-35 | M62 1026 000 | JOINT L 1
b F T v
A-36 | M08 1016 000 | PIN, clevis 2
7Y v
A-37 | 9ST 0151 503 | PIN, split 1.5¢x152 2
Aty T YT
A-38 | ORS 1200 005 | RING, snap 5-12 2
Ty¥ary FTu¥ RHESA-1~38
A-39 | Me62 2003 000 | MISSION ASS'Y 1 |Bl~5i%8%
=5 . . 40 2 <,
FzoP ULIN— Tyl
A-40 | Ms4 0901 000 | LEVER ASS'Y, change 1




B NSRRIy g lXVEEFE
. TRANSMISSION GEAR GROUP




B.

RS> R3Iyirar ¥vER

TRANSMISSION GEAR GROUP

RHES 1 —- F&S i ) £ Br ¥ R i E
NO. CODE NO. PARTS NAME Q'TY REMARKS
Yall
B -1 M54 0224 000 SHAFT, main 1
Yady ¥
B-2 M54 0212 000 GEAR, main shaft 1
K= X7y 7
B-3 9BB 6202 000 BEARING ball #6202 1
- RTY vy
B -4 9BB 6003 000 BEA}RING ball #6003 1
RF TN VY
B-5 9RR 3500 005 RING, snap R-35 2
AN =
B-6 90S 1535 0702 SEAL, oil SC-15357 1
AN =i
B-7 90S 1735 0702 SEAL, oil SC-17357 1
o — Ty vayF
B -8 M54 0213 000 GEAR low top (with bush) 1 R&ES 9 E22T
. 2F TyVa
B-9 M54 0219 000 BUSH 2
Y UE VeI b
B-10 M23 0255 000 SHAFT w1th screw 1
b4 — vy b 3T Ny EV
B-11 MO07 0313 001 PACKING ’shifter rod 4
3V wE veTr 3 Ny Fv (VLB)
B-12 | MO7 0234 002 | PACKING, shaft with screw (out) 3
FHAX A
B-13 MO7 0217 001 WASHER A 3
B-14 9SW 1000 000 WASHER sprlng 104 4
F o b
B-15 9NT 1000 010 NUT, M10 P1.25 4
Fuyr ¥ 7..;'/ vayF
B-16 M54 0214 000 GEAR, reduction (with bush} 1 RHEES11480
<% Jy¥a B
B-17 M23 0224 000 BUSH B 2
B_18 | M23 0216 000 | SHAFT, &d1lar 2
ay Nedy (9F)
B-19 M07 0238 000 PACKING collar shaft (in) 4
#3 Yp7h B9 sSokv (V)
B-20 M07 0237 000 PACKING collar shaft Eout) 4
WA A
B-21 M67 0219 000 WASHER A 4
o yvr
B-22 90R 1600 005 Q" RING, $-16 T302 4
Fov b
B-23 9BH 1006 073 BOLT, M10x608 7T 2
F o b
B-24 9NH 1000 073 NUT, M10 7T 2
s
B-25 MO9S 0214 000 WASHER 4
B-26 9SW 1000 003 WASHER, spring 104 2
TAKES ¥ To,vavi
B-27 M54 0215 000 GEAR, idler (with bush) 1 |REBS11R2ET

-6-




rSRIvraryFyHEE

TRANSMISSION GEAR GROUP

REEHS 1 - F&ES B A & b ¥ =B -] L2
NO. CODE NO. PARTS NAME Q'TY REMARKS

75w F Fr

B-28 M62 0213 001 GEAR, clutch 1
259 F =%V

B-29 M62 0214 002 PINION, clutch 2
PR

B-30 M62 0211 001 AXLE 2
FHIY

B-31 M62 0212 000 SHAFT, center 1
HAF 25 N R

B-32 M62 0215 001 SPRING, 51de clutch 2
e gy

B-33 M99 0212 000 CLIP, WR37 2
Yo 2y T

B-34 M99 0211 000 CLIP, AR47 2
2F 44— F—-

B-35 9SB 3000 000 BALL, steel 3/8" 24
Ve Jy WA

B-36 M62 0222 000 WASHER, axle shaft 2
- XTY T

B-37 9BB 6007 000 BEARING, ball #6007 2
RF S Wy

B-38 9PR 6200 005 RING, snap R-62 2
FAN Y=

B-39 90S 3562 1914 SEAL, oil QLFY35621319 2
r59F Tx—2 ve7t (R)

B-40 M62 0224 000 SHAFT (R), clutch 1
59 F Tx—27 Ve7 b (L)

B-41 M62 0225 000 SHAFT (L), clutch 1
AN 79 F Tx—7

B-42 M62 0226 000 FORK, side clutch 2
o V7

B-43 90R 1400 001 "o RING, P-14 T302 4
=K o—5—

B-44 M99 0213 000 ROLLER, needle 2
Ny g DY

B-45 M54 0218 001 SHAFT, back 1
Ny g Fe

B-46 M54 0217 001 GEAR, back 1

B-47 | M54 0220 000 | WASHER 1
= Fi R_T7TYy

B-48 ONB 1519 172 BEARING, needle KT-151917 1
RFwT Yo

B-49 9RS 1500 005 RING, snap S-15 1

ARG 3 S

B-50 M54 0223 000 CAP sealed 1
@F~ RV

B-51 9CR 0501 403 SCREW, M5x148% 2




C Sw—Y— Tz 5%
"

CHASSIS & FENDER GROUP

OPTION

30
\___MC-400 OPTION

J/

MC-500.5008
OPTION)

\ MC-400 \_ MC-500.500B J




C.

Yo=Y —-- 71 5—-BF

CHASSIS & FENDER GROUP

RHES 2 - FEFF #B [T & L ¥ =2 ] E
NO. CODE NO. PARTS NAME Q'TY REMARKS

Yy—Y TU—h

C-1 M62 2156 000 FRAME, chassis 1
r—R VAU AT

Cc-2 M23 0416 000 COLLAR, tightening case 8
Kk

c-3 9BT 0805 003 BOLT, M8x50% 4
+ v b

Cc-4 INT 0800 003 NUT, M8 4
SEFH R

C-5 9SW 0800 003 WASHER, spring 8¢ 4
A

C-6 M54 0412 001 STAND 1
28 E EV

c-7 M54 0413 000 PIN, stand 1

I R R ARG

Cc-8 M23 0415 000 gfpﬁ, sta)nélfwaight fittgng 1
25 VEF ATV VT

c-9 M09 0417 000 SPRING, stand 1
7 | =g

C-10 9ST 0302 003 PIN, split 34x208 1
LS AR

C-11 9FW 0800 003 WASHER, plain 8¢ 1
Tav¥—

C-12 M62 0511 000 FENDER 1
R S

C-13 9BT 0601 363 BOLT, M6x132 4
F v b

C-14 9NT 0600 003 NUT, M6 4
N YA R

C-15 9SW 0600 003 WASHER, spring 69 4
wVa Tzv¥-— )

C-16 M54 0512 000 FENDER (L), extention 1
®Ya 7x2v8— (R)

C-17 M54 0513 000 FENDER (R), extention 1
sras A4z 44 (L)

C-18 M23 0513 000 PLATE (L), setting rubber 1
graa F4x 4% (R)

C-19 M23 0516 000 PLATE (R), setting rubber 1
AYa 7avd¥— sLTa (L)

C-20 M23 0514 001 SHEET RUBBER (L) 1
HYa 72v¥— sLThA(R)

C-21 M23 0515 001 SHEET RUBBER (R) 1
H2FR Fwb

C-22 9BT 0601 363 BOLT, M6x134% 4
@F~ azxy

Cc-23 9CR 0601 703 SCREW, M6x173% 6
NE AR

C-24 9SW 0600 003 WASHER, spring 6¢ 10
Faw Futb

C-25 9NW 0600 043 NUT, wing (small) M6 4

‘ oy b

C-26 9NT 0600 003 NUT, M6 6
2R vE BV

Cc-27 M54 0413 000 PIN, stand 1

-10-




C.

Sa—— D3 5%

CHASSIS & FENDER GROUP

RHUBES 1 - FHFES i & S » H B i) -2
NO. CODE NO. PARTS NAME Q'TY REMARKS
R rv

C-28 9RP 0816 003 "R" PIN, 8 1
NG VA A b

C-29 M57 1211 000 WEIGHT, balance 1
Fov bk

C-30 9BT 0825 000 BOLT, M8x25% 2
Javh EoyF

C-31 M54 0414 000 HITCH, front 1
25 UF

C-32 M62 0411 001 STAND 1
EX AL A v

C-33 M62 0416 000 PIPE, stand 1
RH UK NR

C-34 M97 0412 000 SPRING, stand 1
Fu b

C-35 9BT 0805 003 BOLT, M8x50% 2
+y b

C-36 9NT 0800 003 NUT, M8 2
NER AR

C-37 9SW 0800 003 WASHER, spring 8¢ 2
b

C-38 9BT 1005 003 BOLT, M10x502 P1.5 1
+ v b

C-39 9NT 1000 003 NUT, M10 P1.5 1
L

C-40 9SW 1000 003 WASHER, spring 106 1
Fov b

C-41 9BT 1203 503 BOLT, M12x35% 2
NG /R 9z A

C-42 M66 1211 000 WAIGHT, balance (1arge) 1
N U x4 b (¥

C-43 M66 1212 000 WAIGHT, balance (small) 1
9x4 b 33U HFHx

C-44 M66 1213 000 WASHER, waight 1
x4+ I Kabr

C-45 M66 1214 000 BOLT, waight 1
ATN T

C-46 106 0329 000 SPRING 1
JxA b VAV ey b

C-47 106 0330 000 NUT, waight tightening 1
Ao b

C-48 9BT 0805 003 BOLT, M8x504 1
G b

C-49 9NT 0800 003 NUT, M8 1
SR A

C-50 9SW 0800 003 WASHER, spring 8¢ 1

-12-




D N2 KILBAR
" HANDL.E GROUP

Y MC—-5600,500B

-13-



[) N KILBRR
« HANDLE GROUP

RLES 1 - &S 8 B & # ¥ R -] E 3
NO CODE NO. PARTS NAME Q'TY REMARKS

NV Fw

b-1 M62 2140 000 HANDLE 1
Ny FEN =FY

D-2 106 0420 000 GLIP, handle 2
NV R HoN—

D-3 M78 0612 000 COVER, handle 1
Ly Nxwvd azd

D-4 9CR 0501 053 SCREW, M5x104% 4
74— AL

D-5 M62 2145 000 SUPPORT, wire 1
NUFI

D-6 M99 0611 000 TABLE, handle 1
/7

D-7 M77 0615 000 KNOB, M14 1
tJ AR

D-8 M77 0616 000 WASHER 1
NR YR .

D-9 9SW 1400 003 WASHER, spring 14¢ 1
v b

D-10 9BT 1209 003 BOLT, M12x902 1
o7 Fub

D-11 ONL 1200 003 NUT, lock M12 1
SN FH

D-12 9SW 1200 003 WASHER, spring 12¢ 2
NV EN T 5y b

D-13 M77 0614 000 BRACKET, handle 1
NV R YAV Rk

D-14 M77 0618 000 BOLT, tightening handle 1
NYEL Pavy 75307

D-15 M77 0617 000 CLAMP, handle 1
|

D-16 9FW 1200 003 WASHER, plain 12¢ 1
vk

D-17 9BT 1002 003 BOLT, M10x20% 3
Kb

D-18 9BT 1003 003 BOLT, M10x30% 1
NE YA R

D-19 9SW 1000 003 WASHER, spring  10¢ 4
LS AR

D-20 9FW 1000 003 WASHER, plain 104 1
FavV w0

D-21 M86 0912 000 MARK, change 1
+va FlL—F

D-22 M62 2146 000 PLATE, name 1 MC-400
$va TL—t

D-23 M62 3116 000 PLATE, name 1 MC-500,500B
B 7w

D-24 M84 1417 000 "B" LABEL 1 MC-500B
Koy 25—

D-25 M62 3113 000 STAY 1
R L

D-26 M62 3114 000 SPACER 1
Ay F Fk

D-27 9BT 0802 563 BOLT, M8x25% 1

-14-




D N2 KILEER
. HANDLE GROUP

REES 1-FrFES i ) & BR ¥ B ) B
NO. CODE NO. PARTS NAME Q'TY REMARKS

[ A S

D-28 9FW 0800 003 WASHER, plain 8¢ 1
NR AR

D-29 | OSW 0800 003 | WASHER, spring 8¢ 1
+ oy b

D-30 9NT 0800 003 NUT, M8 1

-16-




E ar rOo-—-pmaEk
. CONTROL GROUP

-17-



E a2 hO— LB
"

CONTROL GROUP

RES a-F&S &8 L) & a1 B R *® B
NO. CODE NO. PARTS NAME Q'TY REMARKS
I/ oN— N .
E-1 E23 1119 020 EVER ASS'Y, combination 1
Fyvay La-
E-2 | M13 0824 001 | LEVER, ténsion () 1
7Ny
E-3 M25 0421 000 GLIP 1
Ly ¥FhHR
E-4 M99 0816 000 WASHER, plain 1
7Y Er
E-5 9ST 0302 503 PIN, split 34x25% 1
7) |4
E-6 9ST 0151 503 PIN, split 1.54x152 1
B THT EV
E-7 M08 1016 000 PIN, clevis 3
FYvay TAP— Yz}
E-8 M13 0825 000 JOINT, tension wire 1
FUVa s kgsy 3R
E-9 106 0496 000 SPRING, tension tightener 1
ATy b T4 —
E-10 M62 1313 000 WIRE, throttle 1 MC-400
A2y b JA P —
E-11 M40 0455 000 WIRE, throttle 1 MC-500,5008B
7YY= TwT Nk
E-12 M97 0613 000 BELT, free up 3
FVaYy TAv—
E-13 M62 2142 000 WIRE, tension 1
TA¥— bAHF Hb
E-14 MO07 0835 000 BOLT 1
77 wF L=
E-15 E13 1114 020 LEVER ASS'Y, side clutch 1
YAE 2595 TA¥— (L)
E-16 M62 2143 000 WIRE, side clutch (L) 1
H4F 259F 74%— (R)
E-17 M62 2144 000 WIRE, side clutch (R) 1
REvv
E-18 9PR 0612 003 "R PIN, 6 2
HAR 959F 2—7
E-19 M83 1013 000 MARK, side clutch 2

-18-




I T e NINAIN—--Fa BR
F . ENGINE & BELT COVER TENSION GROUP

MC—5008B / MC-500 7 —U_ (IH) )

-19-



~ o0

v

e NIVRHIN— T a B8R

ENGINE & BELT COVER TENSION GROUP

REES a1 - FES & & £ 5 ¥ R ] g
NO. CODE NO. PARTS NAME Q'TY REMARKS
IV
F-1 CEG 0020 330 ENGINE, G350L-37 1
YV NR—2R
F-2 M62 2154 001 BASE, engine 2
HAH R
F-3 S69 0214 000 WASHER 8
SR EHE
F-4 9SW 0800 003 WASHER, spring 8¢ 9 (8)|( )i MC-500,
o b S00B
F-5 9NT 0800 003 NUT, M8 10 (8) "
~pbh AHx bYvhy W
F-6 M62 2153 000 BRACKET, belt guide 1
~ph Ay T (vx)
F-7 M54 0820 000 SUPPORT, belt (upper) 1
~Nuh Az ()
F-38 M54 0821 000 SUPPORT, belt (lower) 1
~ubh o AFHT HAF (V1)
F-9 M54 0822 000 GUIDE, belt support (upper) 1
~N)ubh o AHIT HAF (V)
F-10 M54 0828 000 GUIDE, belt support (lower) 1
Y74#— By b F¥ NR
F-11 M0O7 0314 000 SPRING, shifter rod 2
2F4—v F—n
F-12 9SB 2500 000 BALL, steel 5/16" 2
ts NxEvd Kb
F-13 9BK 0801 663 BOLT, M8x162 7 (6)| ()3 MC-500,
L5 s S00B
7 HWHx
F-14 9FW 0800 003 WASHER, plain 8¢ 1
vy T
F-15 M54 0812 001 PULLEY, engine 1
woF T
F-16 M54 0811 001 PULLEY, main 1
V ~uu b
F-17 9VB 0330 003 V BELT, SB-33 1 MC400, 500B
_-,“_,__
F-18 9KY 0504 300 KEY, 5x5x43% 1
BN
F-19 9BT 0802 003 BOLT, M8x20% 1
FvYVay T4
F-20 M57 0829 000 ARM, tension 1
Fo¥agy an
F-21 M08 0817 001 ROLLER, tension B-W 1
RFwy T YT
F-22 9RS 1200 005 RING, snap S-12 1
Fuvay Av¥aw Th
F-23 M54 0825 000 RUBBER, tension 1
Frvay FYvr Rk
F-24 M54 0816 000 BOLT, tension fitting 1
Nk hN—
F-25 M62 2141 000 COVER, belt 1
. Sk HN— =2
F-26 M62 2147 000 MARK, belt cover 1
F-27 T12 0968 000 MARK, caution hand 1

-20-




F.

I Ty - NIVNAIN— T aBFk

ENGINE & BELT COVER TENSION GROUP

RUES a-FrFES i AR & B 5 B ] E
NO. CODE NO. PARTS NAME Q'TY REMARKS
/7
F-28 M26 0833 000 KNOB 4
ZvVay V7 .
F-29 | M86 0711 000 | TANK, fuel B DHBAETRA 1 | M86-0702-040
HVVY Favd -2 R)AIRY| T
F-30 836 0813 000 MARK 11 1
» asoline F29-F34
LTV AT yh—
F-31 M71 0612 000 STICKER, non zinc 1
FvWVay T4 —
F-32 M86 0721 000 FILTER, fuel 1
vYE N T
F-33 M86 0718 000 VALVE 1
gy Frw 7
F-34 M86 0722 000 CAP, tank 1
gy TI3H v
F-35 M62 2151 000 BRACKET, tank 1
SNEvE K
F-36 9BK 0601 253 BOLT, M6x122 4
Hraw Th
F-37 M86 0714 000 RUBBER, cusion 3
xvVav AV
F-38 M62 2152 000 PIPE, fuel T-S  5#x94x2602 1 MC-400
7 57
F-39 | M86 0742 000 | CRIP, 10¢ 2 (4) %38;MC'50Q
k%
F-40 CEG 0020 150 ENGINE, G500B-14 1
TVVYy Nwh (2I)
F-41 M57 0819 000 BED, engine (front) 1
TV Nyb (w1)
F-42 M86 1311 000 BED, engine (front) 1
AbL—F YV AFT
F-43 M62 3115 000 BRACKET, strainer 1
2 b L—F
F-44 M86 0732 000 STRAINER, SF-18R2 1
afy wws Fwub
F-45 9NS 1000 053 NUT, lock small M10 P1.25 1
FvYavw AV
F-46 M88 0711 000 PIPE, fuel S¢x9¢x340% 1
FvVav AV
F-47 M88 0712 000 PIPE, fuel Sgx 9px2804 1
vV 7=
F-48 M62 3111 000 PULLEY, engine 1
wvEd Y
F-49 M54 0813 000 PULLEY, main 1
N
F-50 9VA 0330 003 V BELT, LA-33 2
NANER ST
F-51 M62 3112 000 BRACKET, belt guide 1
Ny F R b
F-52 9BK 0801 653 BCLT, M8x16% 2
i ~ub o FHx (Yyuag3ag)
F-53 M70 0819 000 SUPPORT, belt 2
AN D
F-54 M62 3117 000 MARK, belt cover 1

-22-




F Iy e ANNNKNHIN— T a8
[ ]

ENGINE & BELT COVER TENSION GROUP

RuES 1 - rFVES i & & ¥R H =2 ] =
NO. CODE NO. PARTS NAME Q'TY REMARKS
¥ 2y Av 7V
F-55 M88 0822 000 PULLEY 1
Fov b
F-56 9BT 0601 403 BOLT, M6x14 2 4
N HH R
F-57 9SW 0600 003 WASHER, spring 69 4
AVASVIZEN
F-58 9VA 0350 003 V BELT, LA-35 2
b AHT ()
F-59 M24 0814 000 SUPPORT, belt (upper) 1
Nk AHx (V)
F-60 M24 0815 000 SUPPORT, belt (lower) 1
hyE =)
F-61 M64 0842 000 PULLEY, main 1
vV 7=V
F-62 M62 3119 000 PULLEY, engine 1

—24-




G ERA®:
. WHEEE GROUP

MC-500.500B

. B

q 7 = "//’
s
/@/@ T
10.19 25

24

-25-



HmpAfR
WHEEE GROUP

G.

BHES 1 - KBS B & % % # B 1 E
NO. CODE NO. PARTS NAME Q'TY REMARKS
FAN Fa—T
G-1 M88 1111 000 TUBE, wheel 2
ey v (3 v)
G -2 M81 1116 000 PIN, axle (small) 2
v Py BV
G-3 M26 1111 000 PIN, axle 2
REv
G-4 9RR 1023 003 "R PIN, 10 4
TLH Ve U2 R 7o
G-5 | M40 4101 000 | TIRE (R) ASS'Y 1 | He-AR0 Tt
ah YeUr L) T
G-6 M40 4102 000 TIRE (L) ASS'Y 1 "
54%
G-7 C25 0035 0052 | TIRE, 3.50-5 2
Fa—7T
G-8 C25 0035 0053 | TUBE, 3.50-5 2
w4 - (R) 7+ &+
G -9 €25 0035 0054 | WHEEL (R), 3.50-5 2
w4 - (L) THFv
G-10 €25 0035 0055 | WHEEL (L), 3.50-5 2
SNNT A VB R
G-11 €25 0035 0056 | VALVE, in side 2
NWT Fe T
G-12 €25 0035 0057 | CAP, valve 2
FAN FX
G-13 M40 0567 001 BOSS, wheel 2
T4 v+Uy R 7o -
G-14 | M81 1103 000 | TIRE (R) ASS'Y 1 | NE-500,2008
TA YUy L) 7Tov
G-15 M81 1104 000 TIRE (L) ASS'Y 1 "
54+
G-16 C25 0035 0072 | TIRE, 3.50-7 2
Fa—T
G-17 €25 0035 0073 | TUBE, 3.50-7 2
&4 -1 (R) TFV*
G-18 €25 0035 0074 | WHEEL (R), 3.50-7 2
FA4—= (L) THFY
G-19 C25 0035 0075 | WHEEL (L), 3.50-7 2
AV G
G-20 25 0035 0076 | VALVE, in side 2
AV 27
G-21 C25 0035 0077 | CAP, valve 2
kAN KR
G-22 M81 1118 000 BOSS, wheel 2
alsy Eaub
G-23 9BS 0802 003 BOLT, small M8x203% 8
any Fuh
G-24 9NS 0800 003 NUT, small M8 16
/\“q\ v}f‘jf;‘(\
G-25 9SW 0800 003 WASHER, spring 8¢ 16
aHS Ak
G-26 9BS 0801 603 BOLT, small M8x16% 8

-26-




l'l tE& - TR
« ACCESSORY PARTS & TOOL GROUP

]

10 1

\

EE LS > SRRSO PrPS
MITSUBISHI AIR-COOLED ENGINE

‘;Q‘—.-‘—ﬁ,-— —1
- MC—400,500 BT 1"

-27-



H.

tE& - TREAfF
ACCESSORY PARTS & TOOL GROUP

REEBS a1 - F& S B L) & F O -] -
NO. CODE NO. PARTS NAME Q'TY REMARKS

AWF Jirwb ToP

H-1 C29 1101 000 SOCKET ASS'Y, culti 1
hvF Uy b

H-2 M09 1411 001 SOCKET, culti 1
Fov b

H-3 9BT 1203 003 BOLT, M12x302 2
b 2R

H-4 9BT 1204 003 BOLT, M12x402 1
Fob

H-5 9BT 1206 003 BOLT, M12x60% 2
F o b

H-6 9NT 1200 003 NUT, M12 2
AAN BV

H-7 M26 1114 000 PIN, wheel 2
Rev

H-8 9RP 1023 003 "R'" PIN, 10 2
Fy vV

H-9 | M26 0414 001 | PIN, king 1 (2) (Sgo‘EMC'SOO’
crEF FYEY

H-10 M62 3118 000 MANUAL BOOK, chassis. 1
¥y tYky

H-11 MANUAL BOOK, engine 1
A sNH

H-12 9TL 1001 300 SPANNER, 10x13 1
A /NAF

H-13 9TL 1701 500 SPANNER, 17x19 1
vy— tw b

H-14 FR4 2599 A SET, tool 1
ZNH

H-15 FR4 2299 SPANNER, 10x12 1
BFF A5~

H-16 FR4 3077 DRIVER® 1
Ry 7R ANF

H-17 FN1 5690 SPANNER, box 10x12 1
Ky 7R RNF

H-18 FR 2296 SPANNER, box 19x21 1
ays Jono

H-19 FR6 4551 BAG, tool 1

-28-




SEXLMFI TV
MRY R b

G350 L-37

(MC—-4008)



X el

E o

e X Tl

1 ENGINE BODY SYSTEM

Rit&ES B &H & 9 ¥ &L & K W % 5 z Wl
No. Parts No. Parts Name No. Req’d Remarks Price
LYYy KF- THEVT) BH&T2~5 14, 15%8¢8
1 FA25000 ENGINE BODY ASS'Y 1 with index No. 2~5, 14 & 15
2%y F b
2 FR53581 STUD BOLT 2
~TY 7
3 FN15746 BEARING 1 #6204
R7TY s
4 FA25439 BEARING 1 #6002
VA -
5 FR41238 KNOCK PIN 2
INNT F e HR b
6 FA25166 GASKET, valve chamber 1
WNT F N pN—
7 FA25422 COVER, valve chamber 1
Foav b
8 BO10A06x010 BOLT 2
2307
9 FA25433 CLAMP 1
27 a
10 H081D05x008 SCREW 1
4N KLy 7370
1" FN11223 PLUG, oil drain 2
AN VLY T30 %y
12 AQ01W14 PACKING, oil drain piug 2
FA4n -
13 FR41845 OiL SEAL 1 TC 20,32,8
A7 a2
14 H051D04x040 SCREW 2




W XT A

MT -

X et e
1 ENGINE BODY SYSTEM

&l

Price

%

L

%

No. Req’d

B & & &

® & & Y

Hili &%

Remarks

Parts Name

Parts No.

No.

'\

+

NUT

BG04168

15

21



(ST ) ArE =XFh
2 CYLINDER HEAD SYSTEM

Rge ®m & & S s & & &K 1L - ¢ o E] E B
No. Parts No. Parts Name No. Req’d Remarks Price
FEab
1 B8901C08U035 BOLT 4
Fab
2 ZZ70029xx035 BOLT 4
A
3 W200H08 WASHER 4
P SN
4 FA25131 CYLINDER, head 1
HArv b+ 29}
5 FA25132 GASKET SET 1

-32-



TT="T L 4 o

3 CRANK SHAFT SYSTEM

X Tk

Ri&%S B & & F $ @ & K B | £ T ff
No. Parts No. Parts Name No. Req’d Remarks Price
25v7 Y7 b ¥¥
1 FA25025 GEAR, crank shaft 1
5%
2 FR18544 PIN 1
4—_._.
3 wa30805x016 KEY 1
95V V)
4 FA25010A CRANK SHAFT 1

-33-




e

i ¥ L 4 o

4 VALVE . CAM GEAR SHAFT SYSTEM

LY & 7

Rih&s B & & 5 K A i B ] £ I ]
No. Parts No. Parts Name No. Req’d Remarks Price
TESRF T
1 FA25055 VALVE, exhaust 1
w7 RTN T
2 FR41828 SPRING, valve 2
NN T RTY VY )T —F
3 FR41829 RETAINER, valve spring 2
7Y 57
4 FR53508 CLIP 2
g~y b
5 FA25052 TAPPET 2
f vy b o7
6 FA25054 VALVE, INLET 1
Hao Yey7b TEYTY
7 FA25040 CAM SHAFT ASS‘Y 1

-34-




EXF -

AXTTaw="T. [« B o [ r & 7 'Y

S5 PISTON . CONNECTING ROD SYSTEM

3
8
Agy X 2 & 5 R & B\ ¥ i % E &
No. Parts No. Parts Name No. Req'd Remarks Price
waty Y7 4«5+ S T.D
1 FR41909 PISTON RING SET S.T.D
exbty Yv7r s+ 0SS
2 FR42262A PISTON RING SET 0.8 0.25
Ry Vv w5+ 0.8
FR422628 PISTON RING SET 0O.S 0.50
. eRxby Vv €4+ 0S8
FR42262C PISTON RING SET 0.8 1 0.75
eAby Yry €y b 0O.S
FR42262D PISTON RING SET OS 1 1.00
2ty N
3 FR418038 SNAP RING 2
rxbty €y 5+ S T.D BEES 9 %280
4 FR42149 PISTON PIN SET S.T.D with index No. 9
x by 0.8
5 FR42261A PISTON 0OS 1 0.2
ex bty 0,85
FR422618B PISTON OS 1 0.50
exbtr 0,8
FR42261C PISTON OS 1 0.75
exby 0.8
FR42261D PISTON OS 1 1.00
IRIF4vy ay ¥ TerTY Bt &5 8%3C
6 FA25028 CONNECTING ROD ASS'Y 1 with index No. 7, 8
Ty
7 2270014xx006 WASHER 2
FHa b
8 2Z270016xx035 BOLT 2

-35-




EXF -

DET T oD

D=

WX T A

5 PISTON . CONNECTING ROD SYSTEM

ARHLES & & & 5 - M i b ]
No. Parts No. Parts Name No. Req’d Remarks Price
LR MY EY
9 FR41802B PIN, PISTON 1

-36-




LA

iy -

X F i

6 SIDE COVER SYSTEM

1

10

6
7
8
HiLES n o8 & 5 i G {1 - [ E4 &

No. Parts No. Parts Name No. Req'd Remarks Price

F b
1 B080B06x028 BOLT 7

A4 v=n
2 FR41845 OIL SEAL 1 TC 20,32, 8

AN TaFT— V3T RE&4%280
3 FA25410 PLUG, oil filter 2 with index No. 4

) AAN T4F5—= T30 SRV

4 FA2%414 PACKING, oil filler plug 2

HA N P AHES 71020
5 FA250598 SIDE COVER 1 with index No. 7, 10

T Y
[ W200H06 WASHER 1

HexF Fv ve7 b
7 FA25062 SHAFT, governor gear 1

Hixd E¥ TeVTY
8 FA25063 GOVERNOR GEAR ASS'Y 1

HRrs b €yt
9 FA25065 GASKET SET 1

~NTYN Y
10 FN15746 BEARING 2 #6204

-37-




TFA®K«-»

T IENr

X7 i

7 FLYWHEEL MAGNETO SYSTEM

R ES 3L % & 5 A i B ® L] E E O
No. Parts No. Parts Name No. Req’d Remarks Price
754 k- =R TERVTY RLET4~T 9~11, 152430
1 FA25070C FLYWHEEL MAGNETO ASS'Y with index No.4 ~ 7,9~ 11 & 185
Zi8—=9 TS50 Fey”
2 FR62008 CAP, spark plug 1
Rse—g  FFY
3 FR63087 SPARK PLUG 1
A7) a
4 HO71D04x012 SCREW 2
MT [a=y}
5 FA25124 UNIT, M.T.I 1
A7) a
6 HO71D05x025 SCREW 2
734 FK4 -
7 FA25085C FLYWHEEL 1
+ b
8 FR41231 NUT 1
y - F 74+
9 FA242658B LEAD WIRE 1
VA=
10 FA25122 GROMMET 1
)—F 7L ¥
11 FA24265C LEAD WIRE 1
7507
12 FA25430 CLAMP 1
7ax.y b
13 FR53509 GROMMET 1
22 s
14 HO081D05x008 SCREW 1

-38-




TTA®m-1 TTE- =XTL
7 FLYWHEEL MAGNETO SYSTEM

7]

RhES B 2 & % B & & & i i i
No. Parts No. Parts Name No. Req’d Remarks Price

X

A7=yvay a4n
15 FA25115 COIL, ignition 1

-39-




b b M L

=X
8 COWLING SYSTEM

AES ® o F 9 B & 4K % i * Tt
No. Parts No. Parts Name No. Req’d Remarks Price
7527
1 FR56780 CLAMP 1
Kb
2 BO70A08x016 BOLT 1
Aoy s
3 FA25331KC COWLING 1
Zby T AL 9 F KIEY 56208
4 FR63048A STOP SWITCH 1 with index No. 5,6
ALY YT Ty
5 W220R04 WASHER, spring 1
b
6 NOO1AQ4 NUT 1
F—=4H T~}
7 FA25352 NAME PLATE 1
A yay FL-—¢t
8 FR42612 PLATE, caution 1
o b side plate 1
e
] BO90A06x012 BOLT 5 cowling 4
44 F Fr—¢t
10 FA25344 SIDE PLATE 1
7907
11 FR51895 CLAMP 1
JaXw 397 TINyb
12 FA25192 BRACKET, fuel cock 1
Fn b
13 BOB0OA0D6x010 BOLT 2
+ v b
14 NO12A10 NUT 1

-40-




L DN =-XTh
8 COWLING SYSTEM

RL&ES B % & 5 B R H K 4 % W
No. Parts No. Parts Name Remarks Price
279 97
15 FR53226 cLIP
72X FK—A
16 P050Y04x200 HOSE, FUEL
JaXh aAwy TevTY REESI8~2ESTL
17 FR54018 FUEL COCK ASS'Y with index No,. 18 ~ 20 & 21
74 E
18 FR54018xx005 FILTER
AR 4
19 FR54018xx004 PACKING
Yy Fyb
20 FR54018xx007 RING NUT
v
21 FR54018xx006 cup

-41-




nivr

=XF i

9 GOVERNOR SYSTEM

RHES ® 2 & S B & 2K B ¥ [ x E ®
No. Parts No. Parts Name No. Req'd Remarks Price
AT A
1 FA25183 SHAFT, governor 1
2F o7 Y vy
2 S500P07 SNAP RING 2
ZAgy b Oy N
3 FA25191 ROD, throttle 1
73V Fwub
4 FA25198 FLANGE NUT 2
ot RFY T
5 FA25185A SPRING, governor 1
HoXF L
6 FA25190 LEVER, governor 1
+ v b
7 N020A04 NUT 1
ATV Y Ty
8 W220R04 WASHER, spring 1
Ty vy
9 W200H04 WASHER 1
74 Rboyss
10 FA25195 STOPPER, wire 1
Ty
1 BG01433 WASHER 1
A7 Y a
12 FR42892 SCREW 1
IVbo—-n FL-—¢}
13 FA25189 PLATE, control 1
b
14 B0O80DA08x016 BOLT 1




nie
9 GOVERNOR SYSTEM

®

=X Fha

L) o
REES ® % &F 5 B % & K @ ™ L] x E Ol

No. Parts No. Parts Name No. Req’d Remarks Price
avbhbao=-n Li—

15 FA25184 LEVER, control 1
FTa4XE b+ 1847

16 BG01474 PIPE, distant 1
V&= 2FYVS

17 FA25193 SPRING, return 1

-43-




EvTbLF-

e X T A

10 CARBURETOR SYSTEM

O ®

13

RL&S B & & 5 I A " % &l
No. Parts No. Parts Name Remarks Price
¥ TLE—- HRro b
1 FA25255 GASKET, carburetor
E—bF AvvalL-—-%
2 FA25254 INSULATOR, heat
HRy b &y b
3 FA25065 GASKET SET
FreTULE— Tev7TY .
4 FA25235A CARBURETOR ASS'Y W1 A A B P
FKRX621018-071
Riti#&:5~21%4¢
with index No. 5 ~ 20 & 21
V& -~y ATV
5 FC02076xx488 SPRING, return 2076-4881
2y b N7
6 FC02012xx104 VALVE, throttle 2012-1041
NAT ey b R7Y A
7 FC16403xx005 SCREW, valve set 1640-3005
AUy b TUOeRT4 /0 A2 RTY Y
8 FC02175xx975 SPRING, throttle adjusting screw 21759751
Ay b TI2XT427 XPVYa
9 FC16104xx016 SCREW, throttle adjusting 1610-4016
20— TUWeRF 47 =—¥Fn
10 FC06034xx003 NEEDLE, slow adjusting 6034-0031
o Jvrr€w
11 FC02084xx047 O RING 2084-0471
Ja-—t
12 FC02051xx067 FLOAT 2051-0671
7o—F Fausn
13 FC06004xx528 CHAMBER, float 6004-5281

~4d-




ST F-

[ F €

10 CARBURETOR SYSTEM

14

15

Rih&S B 5 F Y G TR A H ™ i} £ &l
No. Parts No. Parts Name No. Req’d Remarks Price
ATy b YT b TwYTY
14 FC03016xx342 THROTTLE SHAFT ASS'Y 1 3016-3421
Fa~7 v+IT b+ TEVTY
15 FC06015xx047 CHOKE SHAFT ASS'Y 1 6015-0471
Fa~-7 n~Na7
16 FC02013xx230 VALVE, CHOKE 1 2013-2301
) Tu—+F Feusk HRE oy
17 FC02068xx264 GASKET, float chamber 1 2068-2641
7a—+ N7
18 FC02057xx041 VALVE, FLOAT 1 2057-0411
7e—F Y
19 FC02054xx023 PIN, FLOAT 1 2054-0231
A4 P b HRAE, b
20 FC19430xx080 GASKET, main jet 1 1943-0080
A4 Yav b
21 FC05116xx056 JET, MAIN 1 5116-0561

-45-




Ir

T')-t

S X7 A

11 AIR CLEANER SYSTEM

Riligs & & & 5 A il % 1 z £
No. Parts No. Parts Name No. Req'd Remarks Price
Fa—7 o9F
1 FA24166 ROD, CHOKE 1
Fa—7 FRn
2 FR42962 LABEL, CHOKE 1
AE 4
3 FA25276xx012 PACKING 1
H Ay oy b
4 FA25256 GASKET 1
Lvvy bt zaE TeV7Y RIESB8:24¢
5 FR25281 INLET ELBOW ASS'Y 1 with index No. 8
ra b
6 B070A06x135 BOLT 2
7Y = LT
7 2Z270002H PIPE, breather 1
Yad st
8 BG04254 JOINT 1
L7 oN—F TvTY RES21012~16%2488
9 FA25276 AIR CLEANER ASS'Y 1 with index No. 2,10,12~16 & 16
Ny g Fr—t
10 FA25276xx010 PLATE, BACK 1
27 Y a
11 HO81D05x012 SCREW 2
avFl) T LAUH
12 FA25276xx014 ELEMENT, secondary 1
TF34=Y) xTuLXVH
13 FA25276xx013 ELEMENT, primary 1
4 X b o~
14 FA25276xx009 COVER, DUST 1

—46-




IF TI-t
11 AIR CLEANER SYSTEM

=X T ha

R&ES B & & % B & % K ¥ i # i
No. Parts No. Parts Name No. Req’d Remarks Price
FZxbr Ay b
15 FA25276xx016 POT, DUST 1
Yy
16 FA25276xx017 RING 1

-47-




Y77

Y & N

12 MUFFLER SYSTEM

Rl &S ® e & o KO W [} 4 A
No. Parts No. Parts Name No. Req’d Remarks Price
27 Y a
1 FR42937 SCREW 9
775 A=
2 FA25308C COVER, muffler 1
-7
3 FA25297D MUFFLER 1
IHFSRE 4TS HN—
4 FA25314 COVER, exhaust pipe 1
7579 Fob
5 2272700288 FLANGE NUT 2
HARyy b £yt
6 FA25132 GASKET SET 1
z7 3 o —
7 FR53187A COVER, muffler 1

-48-




J = g
IBRECOIL STARTER SYSTEM

12

xXv-=

=X T ha

RHES 2 &5 & 5 x & & & B M o E £ &
No. Parts No. Parts Name No. Req’d Remarks Price
Ha b
1 BO70A06x010 BOLT 3
Jad4n RE—F TeYTY REES3 ~12%248t
2 FA25140C RECOIL STARTER ASS‘Y with index No. 3 ~ 11 & 12
2E-8 7
3 FA25150xx010 KNOB, starter 1
Z8—4 uo-7
4 FA25150xx009. ROPE, starter 1
245N ALYV
5 FA25150xx002 SPRING, spiral 1
) =
6 FA25150xx003 REEL 1
72U 2vay ARFY,S
7 FA25150xx006 SPRING, friction 1
V&= 7Yy
8 FA25150xx004 SPRING, return 1
3F v b
9 FA25150xx005 RATCHET 1
TY2vay FL—+t
10 FA25150xx007 PLATE, friction 1
FHau b
11 FA25150xx008 BOLT 1
XE~-8 F—
12 FA25160 PULLEY, starter 1
b
13 B0OB0A06x016 BOLT 1
=4 FL—t
14 FR56338 NAME PLATE 1

-49.




- =y

14 TOOL SET

RL&S s & F 5 B B & & W % P ]
No. Parts No. Parts Name Remarks Price
Y—n eyt RHUES2~5%8t
1 FR42599D TOOL SET with index No. 2~4 & 5
Y= Ny
2 FR64551 BAG, TOOL
Fy 7Rz 19x21
3 FR42296 BOX SPANNER 19 x 21
22 s F34s¢
4 FR43077 DRIVER, screw
Hay 2R A+ 10x12
5 FN15690 BOX SPANNER 10x 12
Yo7 b TP —y £y b
6 FA21269C SHAFT EDGE PARTS SET
TA4¥ Abyse €y b
7 FR45880 WIRE STOPPER SET

-50-




ZSEBXAFITOV
WRY R K

new G500B-14

(MC—-500H)

-51-



KT -EIiE

T &

n

A X

No. Req'd

2 W

(=]
ao
Parts Name

B

o ¥ B
Parts No.

k3

REES

Price

Remarks

No.

TC24 38 85

O e N

v OO0 <P LD

—~O NN

7y TY—% TETY
3
2
Ve

W~ S

8 6205

AR 7

AR 7

FLy 750
5%

~N - R fo—

N—R Hhot—~
/w7

e
N7y

e

Lygy KF-
747

NTY vy
A4 n

-52-



2 ="Jw="F ArVF RAl%
RLEE B & F & B 2 2 H B X z T &
No. Parts No. Parts Name No. Req'd Remarks Price
1 Z2700038B YW E ~y F oAb 4
2 FA 21120 Y E A~y F 1
3 BG01556 YNV vE Ny ¥ R o b 1
4 B 901 C08M035 v vE o~y F FHub 4
5 W200HO08 Ty Ve 4

-53-




3 TTFe="T W=v 7l Bi%

REES B & § 8 B 2 & M @ [} k2 T &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FA21143A 750 YT b 1
2 W400B05%012 727570 YeZ7b F-— 2
3 FR 18022 790 veZ7b ¥¥ 1
4 FR56619A Rt~ 1

-54-




4 IND7 s fiL®FVisv THHMIE

ALEE ® & F £ B & €& K M@/ X [ | % E &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FR18011 TF/S AL T 1
2 FN 15861 " g ALY S 2
3 FRI8012 NrT ATY VS Y Fa—-F 2
4 FR18013 2997 2
5 FA21278A &2y b 2 41.8
5 FA21278B g2y b 2 42.0
FA21278C g~y b 2 42.2
6 FR56302 4Avvy b 7 1
7 FR15498 ] ha v¥7bF THVTY 1 REESS 9%80
8 FR 41350 #HoXF x4+ TEYTY 1
9 W620D03x010 Hoit LA+ YNy b 3
10 FR4132 AFATF VT - 1
11 FA21159 AR - 1

-55-




S EXFw  JXTT4="7.09FRAI%

T @

]

[ =®

No. Req'd

& & %

Parts Name

®

F &

S
Parts No.

RLEE

Price

Remarks

No.

HOWNO
N - O

Soo—~

— ", —t

.....

Ri&ES 5 6, 1022t

ON) vt et (N e

AR NN
VNNNW
* ¥
Nokkk N
L aa+
K NN K
unnny

WO~

0.25
0.50
0.75
1.00

BREEE TS

<00
U)Xy
oNNNN
O = vt
et ot g et
(3 Ta T oS Yol )
LS
[ERCH CH N

T4y st—

E o 2

FA21010

10

-56-



6 A FNnIYV-EI%

REES ® & & 8 3 & 28 B\ = " x ' &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FA21139 YA H— s,k 1
2 FN 15808 _ryvy 1 # 6205
3 S111X62%x030 ~ryvy 1 #6203
4 F R42847 YA K HoN— Kb 6
5 FA21141B HA4 K Hoe— 1
6 FR 18587 4 V- 1 TC?24 38 85
7 FR41450 2937 1
8 FR56761 $+4F A~ Hat 1

-57-




7 T3 A%qa-1b YIT.XF AR

REES B & & & B R B W B % E1 E @
No. Parts No. Parts Name No. Req'd Remarks Price
1 HO071D04x012 A=y b R WNa 2
2 FA21415 MesTe1 2= b 1
3 FA21150 L2+ Y- Tva 1
4 FR62008 =2 T3Y FaoT 1
5 FR 63087 RS =2 T3 1
6 KE21002AA 774k —0 1
7 FA21374 AV=yay 4N 1
8 HO071D05x025 AV=yvary a4n R7Ya 2
9 FA21229 754k e=n wLEF TEVTY 1 REES1~3,6 ~8%8T
10 FA21125 7F34 k= F o b 1

-58-




8 NI Y )=l - FAFTL-F BA%

REEE W 5 & B B H & W @ i [} x ]
No. Parts No. Parts Name No. Req’d Remarks Price
1 B091A06x012 Foat 5 hoV 54, 44 FFL— 1
2 FA21284 YYUE HA ¥ FL—+ 1
3 NQO1A04 +v b 1
4 W220R04 ALY 2 Tyve 1
5 W200H 04 Ty 1
6 FR63048A ZbyS R4y F 1 RHEEESZ, 4 240
7 FR42612 2agyagy FuL-—¢t 1
8 FR 56338 F—4H Tr—-+ 1
9 FR56719 F—&u LL-—Ft 1
10 FA21340A Aoy vy 1

-59-




9 FiINNTtT Jd=i0O-1R1E

10
ARLEE B % F S B 8 L& W B X n x E @
No. Parts No. Parts Name No. Req’d Remarks Price
1 FR 41009 firkt Y 7b TERYTY 1
2 FR 44025 A& 9 F Fut 1
3 FR43217 avbro—n F—t TEVTY 1 REES4~6, 14, 15%28C
4 F R 18437 T4 xT/F 1
5 W220R06 ALYV T Tove 1
6 B011 A06x010 Fa b 1
7 FR 44021 I bO-n L= TeyTY 1 REESIIZ &Y
8 BGO01474 FARE LR 14T 1
9 BGO014758B TIwAF4 9 TUL—+ 1
10 BG01433 7Y 1
11 H051D04x008 A7 Ya 1
12 FR41767 A€ —F Y—s &y b 1
13 FR18082 TIxRT4vY A7) a 1
14 BG04168 avrta—-nr Fr—-+ Fyt 1
15 H051D04x%040 A7) a 1
16 FR 18067 avira—-n oy ¥ 1
17 FR41295 Gy bA Ls— RTY T 1
18 FR42734 e L= Fy b 2
19 FR 18076 Kot RFY T 1
20 FA21181 Hox+ Lot~ 1
21 FR18198 79y 7 1
22 W200HO06 Ty 1
23 FR 18717 #HiNF Va7 b Tva 1

-60-




10 v 7 L-7F-HEl%

RLES B & & S ® & € W @ ™ [ ] £ E &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FR18068 FeTUE~- HRAHE Y b 1
2 FR18580 t—bF A vvab—-4% 1
3 FR41593 FerTUE— st k. 1
4 FA21037 *rTvE— TERYTY 1 BA 621020-761 REFS 9 ~25%8¢C
5 W200H06 R 2
6 W220R 06 RNV T Ty 2
7 N 0Ot AQ6 F o b 2
8 FR18073 Ty F 1
9 FC03216%xx251 20y b YeTZ b TeYTY 1 3216-2511
10 FC02012xx220 2Oy b VT 1 2012-2201
11 FC16403xx005 Sy ey b A2V 2 1640-3005
12 FC02175x%975 2Byt TISRT (VT R Ya 1 2175-9751
13 FC16104%x%x020 Ay b TILRF 4T A7) a 1 1610-4020
14 FC02068xx245 JO—F Fruss— HRAy b 1 2068-2451
15 FC02058xx001 74957 1 2058-0011
16 FC 02054 x%x023 Ja-—-}p+ Ev 1 2054 -0231
17 FC 03051 xx081 7o—t+ Tevs7Y 1 3051-0811
18 FC06004xx517 7a—F Foapssi— 1 6004-5171
19 FC19430xx080 Ay Yy b HRHy b 1 1943 -0080
20 FCO05111xx%x074 Ay Jryb TRUTY 1 5111-0741
21 FC03215%Xx250 Fa~-7 YeTb Tev7 1 3215-2501
22 FC02105xx227 Fa-2 YrTbF Tyvs 1 2105-2271
23 FC06034xx001 AOo— TILRAF4vY =——Fn 1 6034-0011
24 FC02013xx150 Fa—7 x5n7 1 2013-1501
25 FC02057%xx033 70—+ 7 1 2057-0331

-61-




11 L7

“7°'0-THRE

REES B & & % B 2L 2 K @ [} z T &

No. Parts No. Parts Name No. Req'd Remarks Price
1 FA21306 X7 29—+ Ter7) 1 R&ES10, 13, 14, 16, 172 8¢
2 FR53033 R =4 1

3 FR53034 Ny XY 1

4 FR43713 Avvy b TR TE/TY 1 REESIZET

5 B081 A05x%x048 Fow b 1

6 BO71A05%070 B 1

7 PO02W80x115B TY—=F 47 1

8 FR 18339 Aty YWy 1

9 BG 04254 JaAd vt 1

10 FR42818 Ny Fr— ¢ 1

11 FA21425 Fa—7 auF 1

12 HO081D06x012 A7 Y a 3

13 FR 42820 I VEY T LAV 1

14 FR42819 734 =) xTULAvE 1

15 FR42962 Fa—27 FI~<wn 1

16 FR 42821 FAF #y b 1

17 FR42822 Vs 1

-62-




12 Y75

T @&

z

L]

B ¥

No. Req'd

2 #

=]
[-T]

®

& 5

[~}
ao
Parts No.

REESE =K

Price

Remarks

Parts Name

No.

00—t = O\ O\ ———

O D

IN—

w77 HARrv b
7 N

Ha b

11x%x016

we- 00

-63-



132348 X%F-7%RA%

REES B8 & &

® & & W B ¥ % £ T &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FA21218 Yadn REg—% TvTY 1 REEFS 3, 5 ~15% 8¢
2 B071A06x045 Fo b 3
3 FA21219 A8 =8 F— 1
4 B0O81A06EX016 Fa b 3
5 FR53151xx010 E Yv7 1
6 FR53151 xx006 XFAL Ty 1
7 FR53151xx009 7923y Fu—¢t 1
8 FR53151xx007 Y4~y 7Yy 1
9 FR53151xx008 ARTY v T Ar— 1
10 FR 53151 xx005 290 vavy RN Y 1
11 FRS53151xx003 5Fxv b 1
12 FR53151xx002 ) - 1
13 FR53151 xx004 24 50 RTLY T 1
14 FRS53151 xx013 2E—=8 /7 TvTY 1
15 FR56721xx012 RFg—% a-7 1

-64-




149 -1 &= B%

7
8
ALES @& & F 5 ® &5 €& W f & [ ] k] T &
No. Parts No. Parts Name No. Req'd Remarks Price
1 FR42599 A Y= ey b 1 RLESZ~6%28TC
2 FR 64551 S—N Ny T 1
3 FR 42299 2seF  [0X12 1
4 FR42296 Hy2 R AP 19%x2] 1
5 FR43077 27 Y a2 FIA¥~- 1
6 FN 15690 Hu2 A RsSF 10X12 1
7 W 405 B05x025 - 1 TF4Yarw 85—
8 ZZ70010%xx016 E A 1 TFE4varn =
9 W207HO08 Ty 1 TF 4vatnw =7
10 FR41443 T4¥ Hg— TEVT)Y 1 TFa4vat =

-65-




